SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

N41 50M

Hz / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB132

pec

m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.49 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 19,42 dp

Mode Auto Sweep

Date: 23,JUN 2020 23:28:48

@1 AvgPwr @1 AvgPwr
Limit fheck PAES SPURIGNIECHHEKABS PAES
20 dhle _EPURIOUS LINE ABS pAKS 20 dblfe _$PURIOUS LINE ABS PASS
10 dém 10 cem
0 dém 0 dém
-10 dBm -10 dBm T
| 20 dam
SPURIOUS_LINE_ABS | ’
-30 dBm
-30 dBm J
| lj -40 dem | ! /!
Ak = | WL
ettt
el "
50 dam L J n
-60 dBm
-50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Etort 2,391 Ghz 8004 pts Stop 2.596 GHz | ||Grnere —
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit ||
__Rangelow | Rangeup | RBW | Fraquancy Power Abs _ | Atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.6B8673 GHz 17.80 dBm -12.20 db
2.391 GHz 2.490 GHz 1.000 MHz 248814 GHz -33.63 dém -8.63 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69003 GHz -14.41 dBm -4.41 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49484 GHz -22.99 d&m -9.09 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69119 GHz -21.49 dBm -11.49 dB
2,455 GHz 2.496 GHz 500,000 kHz 2.49557 GHz -14.43 dBm -1.43 dB 2.695 GHz 2.740 GHz 1,000 MHz 2.69548 GHz 35.83 dbm Z22.83 db
2,496 GHz 2.596 GHz 100,000 kHz 2.49732 GHz 17.80 dBm -12.20 dB 2,740 GHz 2.795 GHz 1,000 MHz 5.78300 GHz -39.30 dBm ~14.30 dB
Y P
) i )

Date: 24 JUN 2020 00:03:56

Lowest Band Edge / 128RB0

Highest Band Edge / 128RB0

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.49 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 19.42 dB Mode Auto Sweep

@1 AvgPwr @1 AvoPwr
Limit §heck PABS SPURIGIECLINEKARS_ PABS
20 db!‘ﬂg sPURIOUS_) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dBm 10 gBm
0 dem
0 dBm
e Ak ]
-10 dém -1odem ' [
e | 20 dem
SPURIOUS_LINE_ABS |
-30 dBm o | -30 dem: ot - M
A
Al j WW“"H“.”.. —H) P
1 W -50 dBm
-50 dBm
-60 dem
60 dém
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz | |[Emmee =
Spurious Emissions Rangelow | RangeUp | RBW Frequency | Powerabs | Alimit ||
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2,590 GHz 2.690 GHz 100.000 kHz 2.64560 GHz 0.50 dBm -29.50 db
2.391 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -27.14 dém —2.14dB 2.690 GHz 2.691 GHz 1,000 MHz 2.69086 GHz 217.63 dBm .63 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49147 GHz -26.04 d&m -13.04 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69124 GHz -17.50 dBm -7.50 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49588 GHz -27.84 dBm -14.84 dB 5 605 GH= 2,740 GHz 1,000 MHz 2 60058 GHe 18,50 dBm Ztcn de
2.496 GHz 2.596 GHz 100.000 kHz 2.52061 GHz 1.30 dBm -26.70 dB .740 CHz 2.795 GHz 1,000 MH2 2.74034 GHz 35.61 dBm C10.61 dB

]" 1

Date: 23,JUN. 2020 23:32:39

i

Date: 24.JUN.2020 00:00:31

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

: A287 of A488
2 Jul. 17, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

N41 50MHz / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRB132

x| spectrum
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr ®1 AvgPwr
Limit §heck PARS | SPURIGHIE CHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém
0 dm 0dém
10 dem -10 dem T
0 dam T | -20 dem I
SPURIOUS_LINE_ABS |
-30 dBm
-30 dBm I
o l 40 dem + A
[ | ) l i Ld
Aty N v
50 dBm - —
-50 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stap 2.596 GHz ]| (65 Grous s
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,590 GHz 2.690 GHz 100.000 kHz 2.68883 GHz 16.21 dBm -13.79 db
2.391 GHz 2.490 GHz 1.000 MHz 2.48535 GHz -38.81 dém -13.81 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,69000 GHz -20.65 dBm -10.65 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49494 GHz -30.73 dém -17.73.d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69103 GHz -29.98 dBm -19.98 d&
2,495 GHz 2,496 GHz 500.000 kHz 2,49598 GHz -18.48 dém -5.43 dB 5 595 CH= 2,740 GHz 1,000 MHz 271257 GHz 36 50 dBm 2280 de
2,498 GHz 2,506 GHz 100,000 kHz 2,49737 GHz 15.85 dBm -14.05 dB 5740 GHz 5785 GHz 1,000 Mz 570647 GHe ~30-42 chm 14 42 db
T P
i L | ]

Date: 23,JUN 2020 23:24:52

Date: 24 JUN 2020 00:02:16

Lowest Band Edge / 128RBO

Highest Band Edge / 128RB0

% o
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PARS SPURIGIECLINEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
d 0 dem
0 dBm A i
Ay H'MWM' NHM i b Ml Uk
-10 dam -10 dem ‘ .
o0 Aam ’— -20 dem
SPURIOUS_LINE_ABS | |
-30 dBm M"ﬂ* 30 gem WM“ T
bl Mo,
a0 oA bl *;WWM
S || Ry
50 dam
-50 dBm
-60 dam
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Etar.t 2.391 GHz 8004 pts Stop 2.596 GHz (G5 rous 1S
Spurious Emissions Rangelow | RangeUp | RBW Frequency |___Ppowerabs | Alimit___|
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,590 GHz 2.690 GHz 100.000 kHz 2.64725 GHz -1.53 dBm -31.53 dB
2,391 GHz 2.490 GHz 1.000 MHz 2.48969 GHz ~28.90 dém ~3.80 de 2 690 GH= 2,601 GHz 1,000 MHz 269014 GHe 23.90 dBm 1390 d8
2490 GHz 2.495 GHz 1.000 MHz 249113 Gz -26.31 dém -13.31 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69317 GHz -23.76 dBm -13.76 d&
2,495 GHz 2,496 GHz 500.000 kHz 2,49510 GHz -23.41 dém -16.41 dB 5 605 GH= 3,740 GH2 1,000 Mz 2.69517 GHz 54.62 dBm 11628
2,498 GHz 2,506 GHz 100,000 kHz 2,51582 GHz -0.49 dBm -30.49 dB 5.740 GHz 2.705 GHz 1.000 MHz 5.74001 GHz 38,51 dBm S5 51 B
i T

Date: 23,JUN. 2020 23:30:40

i

Date: 24.JUN.2020 00:01:13

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number : A288 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

N41 60MHz / BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRB161

Spectrum

Ref Level 30.00 dBm  Offset 19.49 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém  Offset 19,42 dp
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr ®1 AvgPwr
Limit ¢heck FA|L _SPURIGHIE CHEEKABS _ FAIL
20 d!ﬂ!‘ﬂn BPURIOUS_) INE_ABS FAJL 20 dhi_‘LllP SPURIOUS _LINE _ABS FAIL
10 dem 10dem
0 dém 0 dém
-10 dBm -10 dem l T |
. i <20 da i
SPURIOUS_LINE_ABS |
-30 dem
-30 dBm I f .
P dte A
20 dn M, } | ~40 dBm A JUI
o | . e IR
50 dBm 2 STEL VLR \ -
-60 dem
50 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz | |[Eemere =
Spurious Emissions _— Rangelow | RangeUp | RBW Frequency | Powerabs | Alimit ||
__Rangelow | Rangeup | RBW | Fraquency | powerabs | Atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.68508 GHz 20.95 dim -9.05 dB
2,391 GHz 2.490 GHz 1.000 MHz 2.48401 GHz ~34.27 dém 6.7 d 2.690 GHz 2,691 GHz 1,000 MHz 2.69006 GHz* 1.04 dBm* o6 do-
2,450 GHz 2.495 GHz 1.000 MHz 249487 GHz -23.92 dém -10.52 dB 2,691 GHz 2,605 GHz 1,000 MHz 269112 GHz -21.98 dém -11.98 de
2.485 GHz 2.496 GHz 1.000 MHz 245599 GHz 2.54 dim® 10.16 i 2,695 GHz 2.750 GHz 1,000 MHz 2,69660 GHz -29.96 dBm -16.96 dB
2,496 GHz 2.596 GHz 100,000 kHz 2,49592 GHz 21.58 dém -8.42 dB .750 GHz 2.795 GHz 1,000 MHz 278287 GHz -39.45 dBm “14.46 db

i ;

Date: 24.JUN 2020 03:10:12

i

Date: 24 JUN 2020 03:33:40

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Ref Level 39.49 dBm Offset 19.49 d8 RBW 30 kHz
[ Att 30 dé & SWT 100 ms & VBW 100 kHz
SGL Count 100/100

Mode Sweep

(@ IRm AvgPwr

Spectrum

Ref Level 35.49 dBm  Offset 15.49 dB @ RBW 30 kHz
lo Att 30de @ SWT 100 ms @ VBW 100 kHz
SGL Count 100/100

@ IRm AvgPwr

Mode Sweep

30d

30 de

20 dem

10 dBm

0 del

-10d

-50 dB

CF 2.4955 GHz

5001 pts

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz Power -20.22 dBm Tx Total -20.22 dBm

CF 2.6905 GHz
Channel Power

Bandwidth 1.00 MHz Power -19.34 dBm

5001 pts Span 2.04 MHz

Tx Total -19.34 dBm
—

—
Ready [TTTTTTIIN ]

L JL J

Date: 24.JUN.2020 03:19:16

)il )|

Ready [ [

%

JL J

Date: 24.JUN.2020 03:37:19

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A289 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Lowest Band Edge / 162RBO

Highest Band Edge / 162RB0

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.49 dB Mode Auto Sweep

@1 AvaPwr ®1 AvgPwr
Limit §heck PAES | SPURIGHE CHBEKABS_ PARS
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS 20 dhi‘!‘:‘p SPURIOUS _LINE _ABS PAES
10 dem 10dem
d 0 dBm T
b dam WWWWWW I WW
10 dBm -10 dem - |
e ;7 -20 dem i
SPURIOUS_LINE ABS
-30 dem u ™
-30 dBm \m
4048, gl
W 50 dem
-50 dBm
50 dBm
50 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.896 GHz | |6 e ssions
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit ||
__Rongelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.64185 GHz 1.25 dBm -28.75 db
2,391 GHz 2,490 GHz 1,000 MHz 2,48549 Ghz -27.67 dem -2.67 d& 2 690 GH= 2,601 GHz 1229 MHz 260000 GHz 11,13 dBm 113 de
2.490 GHz 2.495 GHz 1.000 MHz 2.49435 GHz -23.56 dém -10.56 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69238 GHz -13.11 dBm -3.11 d8
2495 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -15.08 dBm -6.08 dB 2,695 GHz 2,750 GHz 1,000 MHz 269512 GHz -19.61 dBm -6.61 d8
2,496 GHz 2.596 GHz 100,000 kHz 2.52051 GHz 2.23 dém -27.77 dB .750 GHz 2.795 GHz 1,000 MHz 278107 GHz -39.30 dBm 14,30 dB
)i ) ). i

Date: 24.JUN 2020 03:06:11

Spectrum J#

SGL Count 100/100

Ref Level 20,00 dém  Offset 19,42 dp

Mode Auto Sweep

Date: 24 JUN 2020 03:30:00

N41 60MHz / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRB161

Date; 24,JUN, 2020 03:10:42

Date: 24.JUN.2020 03:34:32

spectrum x| spec 1
Ref Level 30.00 dBm  Offset 19,45 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck FAJL _SPURIGUIECHEEKABS _ FAJL
20 dh’iln-' EPURIOUS INE_ABS FAIL ZDthT‘P' sPURIOUS INE_ABS FAJL
10 dem 10 dBm
0 dem 0dem
10 dem -10 dBm T
[ [ 20 dBm : !
SPURIOUS_LINE_ABS |
-30 dBm
-30 dém A J
4048, Ju ﬁ -40 dem l Ju -
‘!r | ) | o s Jl Lot
50 dam it A
-60 dBm
-0 dem
Start 2,59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz )|y urious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.590 Ghz 2.600 Gz 100.000 KRz 2.68888 GHZ 19.40 dBm ~10.60 de
2,301 GHz 2.490 GHz 1.000 MHz 248406 GHz ~34.23 dém ~0.23 db 5 690 GHz 2601 GHz 1,000 MH= 253002 GHiz® 092 dbm* 528 db*
2,450 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -18.67 dBm -6.67 d 2.691 GHz 2.695 GHz 1,000 MHz 2.69102 GHz -20.15 dbm -10.15 dB
2.495 GHz 2:496 GHz 1.000 MHz 2.49596 GHz* L1 dim 14.41 ca” 2.695 GHz 2.750 GHz 1,000 MHz 2.69669 GHz -31.98 dBm -18.98 dB
2.436 GHz 2.506 GHz 100,000 kHz 2.49707 GHz 20,02 dBm -9.98 d 5750 GHz 5705 GH2 1000 MHz 5 77859 GHz ~30.54 dBm S FETYT)
Y TTTTTTTT —
i L il

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number

1 A290 of A488

Report Issued Date : Jul. 17, 2020

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Ref Level 39.49 dBm
fo Att

Offset 19.49 d8
30 d8 @ SWT

RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

SGL Count 100/100

SGL Count 100/100

Spectrum u%:
Ref Level 39.49 dBm  Offset 19.49 dB @ RBW 30 kHz
| Att 30 dB @ SWT 100 ms @ VBW 100 kHz  Mode Sweep

@ 1IRm AvgPwr

30 de;

20 de

10 dBrr

-30d

-40d

-50d

CF 2.4955 GHz 5001 pts

Span 2.04 MHz

CF 2.6905 GHz

5001 pts

[Channel Power

Bandwidth 1.00 MHz

Date: 24.JUN.2020 03:19:57

Power -19.16 dBm

J

Ready

Tx Total -19.16 dBm

Channel Power

Bandwidth 1.00 MHz

Span 2.04 MHz

Power -19.32 dBm Tx Total -19.32 dBm

i

Ready

] G oy

Date: 24.JUN.2020 03:38:00

Lowest Band Edge / 162RBO

Highest Band Edge / 162RB0

[ ] I o)
Spectrum ||| Spectrum * =
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck SPURIGNE CHAEKARS_ PARS
20 dhihe_$PURIOUS | INE_ABS 20 dblfe _$PURIOUS LINE ABS PABS
10 dBm: i0de
d 0 de
0 dem " L O T TR
-10 dam -10 dém T
_on dam -20 dBm !
SPURIOUS_LINE_ABS ]
-30 dBm -30 dém K
an o
-50 dBm
-50 dm
-60 dBm
60 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.991 GHz 8004 pts Stop 2.596 GHz | |[Eoomere
Spurious Emissions Rangelow |  Range Up RBW | Fraquency | PoweraAbs | ALimit
__Rangelow | Rangeup | RBW | Fragusncy | Powerabs |  atimit | 2.590 GHz 2.690 GHz 100.000 kHz 2.64205 GHz | 0.93 dém -29.07 db
2.391 GHz 2.490 GHz 1.000 MHz 2.48973 GHz -26.72 dbm -1.72d8 2.690 GHz 2.691 GHz 1,229 MHz 2.69017 GHz 1272 dBm 72 de
2.450 GHz 2.495 GHz 1.000 Mz 2.49408 GHz -22.48 dBm -9.48 de 2.691 GHz 2.605 GHz 1.000 MHz 2.69108 GHz | -15.04 cBm -5.04 d8
2.495 GH2 2:456 Ghz 1.000 MHz 2.49593 GHz -20.24 dam 724ds 2.695 GHz 2.750 GHz 1,000 MHz | 2,60554 GHz -17.50 dm | -4.50 de
Co MO 2.596 GHz 100000 khz 2.54325 GHz 0.37 d3m -29.53 d8 2.750 GHz 2.795 GHz 1,000 MHz 2.75080 GHz -39.34 dBm -14.34 dB

Date: 24.JUN 2020 03:07:24

Date: 24 JUN 2020 03:31:12

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A291 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No.

: FG051103-02G

N41 60MHz / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRB161

Spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr ®1 AvgPwr
Limit §heck FAJL | SPURIGHIE CHEEKARS_ FAIL
20 dhipe _BPURIOUS LINE_ABS FAJL 20 dbjpe—_$PURIOUS LINE ABS FAIL
10 dem. 10 dém
0 dm 0dém
10 dem -10 dem T
90 dam ’7 -20 dBm ; !
SPURIOUS_LINE_ABS ] |
-30 dBm
-30 dBm '
s W e 0o ' .
I : ) el el
-50 dBm by " A
-50 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stap 2.596 GHz ]| (65 Grous s
Spurious Emissions _— Rangelow | Rangeup | RBW Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,590 GHz 2.690 GHz 100.000 kHz 2.68893 GHz 19.44 dBm -10.56 db
2,391 GHz 2.490 GHz 1.000 MHz 2.48426 GHz 35,39 dem ~10.29 dB 2690 GHz 2.601 GHz 1.000 MHz 263001 GHz* Z4.24 dBm* 5.76 da*
2,450 GHz 2.495 GHz 1.000 MHz 249497 GHz -22.87 dém. -9.97 d8 2,691 GHz 2.695 GHz 1,000 MHz 2.69111 GHz -20.27 dbm -10.27 db
2.495 GH2 2:456 Ghz 1.000 MHz 2.45594 GHz 1.56 dim 114 b 2.695 GHz 2.750 GHz 1,000 MHz 2,60875 GHz -32.80 dBm -19.80 de
2,498 GHz 2,506 GHz 100,000 kHz 2,49592 GHz 18.09 dBm -11.91 dB 750 GHz 5765 GHz 1,000 Mz 577098 CHe ~39.51 chm PR
T
I 1 4

Date: 24.JUN 2020 03:10:58

Date: 24 JUN 2020 03:34:51

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Spectrum

Ref Level 39,49 dBm  Offset 19.49 di

[ Att 30 dé & SWT
SGL Count 100/100

@ 1Rm AvgPwr

RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

Ref Level 39.49 dBm
| Att 30 dB @ SWT
SGL Count 100/100

Offset 19.49 dB @ RBW
100 ms @ VBW 100 kHz

30 kHz

Mode Sweep

@ IRm AvgPwr

30 de: 30d
20 dB: 20 dBm
10d 10 dem
0de 0de
-10d -10d
20d 20
-30 d8 -30 d8
-40 d8 -40d
-50 db

CF 2.4955 GHz
Channel Power

Bandwidth 1.00 MHz Power -20.65 dBm

5001 pts Span 2.04 MHz

Tx Total -20.65 dBm

CF 2.6905 GHz

5001 pts

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz

Power -20.15 dBm

Tx Total -20.15 dBm

Ready (1 1]

( 1 J

Date: 24.JUN.2020 03:20:41

aig

JL

Date: 24.JUN.2020 03:38:42

]

J

—
Ready UNRENENND &

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number
Report Issued Date
Report Version

1 A292 of A488
2 Jul. 17, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Lowest Band Edge / 162RBO

Highest Band Edge / 162RB0

spectrum || spectrum % 7
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr ®1 AvgPwr
Limit §heck PARS | SPURIGHIE CHEEKARS_ PARS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 dh’_‘LI‘P SPURIOUS _LINE _ABS PASS
10 dBm 10dBm
0 dm 0dém PYP TPy Ry T
AR o Ay ik i
10 dem -10 dBm T |
20 dam ’7 -20 dBm i
SPURIOUS_LINE_ABS |
30 dBm -30 dBm a
_an g, o A‘-‘u'“\r“‘\‘ ABNin]
50 dem
50 dBm
50 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz ]|y urious Emissions
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | ALimit
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit | 2,590 GHz 2.690 GHz 100.000 kHz 2.65124 GHz 0.05 dBm -29.95 db
2,391 GHz 2.490 GHz 1.000 MHz 2,48908 GHz ~22.00 dem 3.00 dB 5 600 aHe 2 691 GHz 1,229 MH= 2 69001 GHe 1507 dBm o7 ds
2.490 GHz 2.495 GHz 1.000 MHz 2.49335 GHz -23.21 dBm -10.21 d8 2,691 GHz 2.695 GHz 1,000 MHz 2.69186 GHz ~16.92 dbm -6.92 db
2:495 GHz 2,496 GHa 1.000 MHz 249552 GHz -19.65 dbm -6.85 db 2.695 GHz 2.750 GHz 1.000 MHz 2.60620 GHz -18.67 dBm -5.67 dB
2,498 GHz 2.596 GHz 100,000 kHz 2.51012 GHz -0.06 dBm -30.06 d& 750 GHz 5765 GHz 1,000 Mz 575098 GHe ~30.20 dbm T34 50 db,
.
I . I )

Date: 24,JUN 2020 03:07:41

Date: 24 JUN 2020 03:31:47

N41 60MHz / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB161

Date: 24,JUN. 2020 03:11:17

Il

Date: 24.JUN.2020 03:35:11

X o
= Spe n
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck FAJL _SPURIGUIECHEEKABS _ FAJL
20 dh’iln-' EPURIOUS INE_ABS FAIL anhH‘.‘P' sPURIOUS INE_ABS FAJL
10 dBm 10dBm
0 dem 0 dBm
-10 dam -10 dem . |
20 daam, [ 20 dem ‘ i
SPURIOUS_LINE_ABS | ‘
-30 dBm =0 cém H
Al i 40 dBm | oAy
40, den _.]L' ” "
TR | . i el
50 dam * #
-50 dBm
40 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Etar.t 2.391 GHz 8004 pts Stop 2.596 GHz (G5 rous 1S
Spurious Emissions Rangelow | RangeUp | RBW Frequency |___Ppowerabs | Alimit___|
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,590 GHz 2.690 GHz 100.000 kHz 2.68903 GHz 16.75 dBm -13.25 db
2,391 GHz 2.490 GHz 1.000 MHz 2.48998 GHz 20,48 deém ~4.48 db 5 690 GHz 2,601 GHz 1,000 MHz 2 63001 GHz* 4,70 dBm* o1 da*
2.480 Gz 2.495 GHz 1.000 MHz 249493 GHz -21.60 dém. -6.50 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69122 GHz -20.85 dBm -10.85 dB
2,485 GHz 2.456 GHz 1.000 MHz 2.49597 GHz 3.47 dBm 9.53 dB 2.695 GHz 2.750 GHz 1,000 MHz 269831 GHz -33.71 dBm -20.71 dB
2,498 GHz 2,596 GHz 100,000 kHz 2,49707 GHz 16.95 dBm -13.05 d& 5750 GHz 5705 GH2 1.000 MH2 5 70074 GHz T 1435 B
]—' T

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

1 A293 of A488
2 Jul. 17, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

N41 60MHz / 64QAM

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Spectrum

Ref Level 39.49 dBm Offset 19.49 d8
j Att 30 dé @ SWT
SGL Count 100/100

RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

Ref Level 39.49 dBm Offset 19.49 dB @ RBW
|» Att 30 dB @ SWT
SGL Count 100/100

30 kHz

100 ms & VBW 100 kHz Mode Sweep

@ LRm AvgPwr

@ 1Rm AvgPwr

30d

20 de

10 dB

0di

CF 2.4955 GHz 5001 pts

-10 dBm

-30 dB

-40 dB

-50d

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz Power -21.10 dBm

Tx Total -21.10 dBm

CF 2.6905 GHz
Channel Power

Bandwidth 1.00 MHz Power -21.19 dBm

5001 pts Span 2.04 MHz

Tx Total -21.19 dBm

( )

Date: 24.JUN.2020 03:21:12

J

Ready

N\

] J

Date: 24 JUN.2020 03:39:11

Ready

Lowest Band Edge / 162RB0O

Highest Band Edge / 162RB0O

o
Spectrum * v
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit §heck PARS SPURIGHIE GHEEKABS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
d 0 dem —
0 dBm TN P IR AP TR nmwwn AR TRe
eI v —— wrwid
-10 dam -10 dem . |
20 daam, F 20 dem i
SPURIOUS_LINE_ABS |
-30 dBm =0 cém p ¥
o Pra [ty
v 50 dem
50 dam
-50 dBm
40 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Etar.t 2.391 GHz 8004 pts Stop 2.596 GHz (G5 rous 1S
Spurious Emissions Rangelow | RangeUp | RBW Frequency |___Ppowerabs | Alimit___|
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,590 GHz 2.690 GHz 100.000 kHz 2.63520 GHz -0.85 dBm -30.85 db
2,391 GHz 2.490 GHz 1.000 MHz 2.48928 GHz 20,55 dém ~4.55 dB 2 690 GH= 2,601 GHz 1229 MHe 2 69003 GHe 1533 dBm Cco3de
2490 GHz 2.495 GHz 1.000 MHz 249400 Gz -23.71 dém -10.71 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -19.10 dém -9.10 dB
2:495 GHz 2.496 GHz 1.008 MHz 249598 GHz -19.51 dém -6.51d8 2,695 GHz 2.750 GHz 1,000 MHz 2.69916 GHz -20.57 dBm -7.57 db
2,498 GHz 2,506 GHz 100,000 kHz 2,51836 GHz -1.10 dBm -31.10 dB 5.750 GHz 2.705 GHz 1.000 MHz 5.78014 GHz 39.42 dBm 1442 B
i T

Date: 24,JUN. 2020 03.07.58

i

Date: 24.JUN.2020 03:32:36

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number
Report Issued Date
Report Version

1 A294 of A488
2 Jul. 17, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

N41 60MHz / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRB161

Spectrum ¥ x| spectrum 7
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr ®1 AvgPwr
Limit §heck FAJL | SPURIGHIE CHEEKABS_ FAIL
20 dhipe _BPURIOUS LINE_ABS FAJL 20 dhife—_$PURIOUS LINE ABS FAIL
10 dem. 10 dém
0 dm 0dém
10 dem -10 dem T |
90 dam. ’7 -20 dBm I
SPURIOUS_LINE_ABS |
-30 dBm
-30 dBm |
e M I' PR
LMW-" i " el ! o)
-50 dBm I
-50 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stap 2.596 GHz ]| (65 Grous s
Spurious Emissions _— Rangelow | RangeUp | REW Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,590 GHz 2.690 GHz 100.000 kHz 2.68508 GHz 16.68 dBm -13.32 db
2,391 GHz 2.490 GHz 1.000 MHz 2.49038 GHz ~ac.38 dem ~10.38 dB 2 690 GH= 2,601 GHz 1,000 MHz . 60004 GHz* .20 dbm* +.60 dB*
2490 GHz 2.495 GHz 1.000 MHz 249305 GHz -28.79 dém -15.79 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69103 GHz -27.68 dBm -17.68 d&
2:495 GHz 2496 Gz 1.000 MHz 245553 GHz 7.99 dim* 50160 2.695 GHz 2.750 GHz 1.000 MHz 2.60680 GHz -35.19 dBm -22.19 dB
2,498 GHz 2,506 GHz 100,000 kHz 2,49592 GHz 13.85 dBm -16.15 dB 5.750 GHz 5765 GHz 1.000 MHz 578060 GHe 39.48 dBm 14 48 db
T
I 1 4
Date: 24.JUN 2020 03:09:37 Date 24 JUN 2020 033403
Channel Power < -13dBm Pass Channel Power < -10dBm Pass
oo
Spectrum ? Spectrum =
Ref Level 39.49 dém  Offset 19.49d8  RBW 30 kHz Ref Level 39.49 dBm  Offset 19.49 dB @ RBW 30 kHz
lo At 30de @ SWT  100ms @ VBW 100kHz Mode Sweep @ Att 30dB @ SWT 100 ms @ VBW 100 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
30 de: 30d
20 dBm
10 dem
0de
-10d
-30 dg
-40d
-50 db _—
.
CF 2.4955 GHz 5001 pts Span 2.04 MHz ] (|| CF 2.6905 GHz 5001 pts Span 2.04 MHz

Channel Power
Bandwidth 1.00 MHz

Power -22.58 dBm

Tx Total -22.58 dBm

Channel Power

Bandwidth 1.00 MHz

Power -24.61 dBm

Tx Total -24.61 dBm

( 1

Date: 24.JUN.2020 03:21:42

J

Ready

aig

JL

Date: 24.JUN.2020 03:39:42

]

J

—
Ready UNRENENND &

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : IHDT56ZC2

Page Number
Report Issued Date
Report Version

1 A295 of A488
2 Jul. 17, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Lowest Band Edge /162RB0O

Highest Band Edge / 162RB0

spectrum || spectrum % 7
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr ®1 AvgPwr
Limit §heck PARS | SPURIGHIE CHEEKARS_ PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 dk’_‘LI‘P SPURIOUS _LINE _ABS PASS
10 dBm 10 dém
0 dm 0dém
i P e i
iy Wi : gl
-10 dem W" 1 10 dem: - - |
n
20 dam ’7 -20 dBm i
SPURIOUS_LINE_ABS |
-30 dBm
-30 dBm n
i -
| an e - v M,
Mot (| <o o
50 dBm
50 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz ]|y urious Emissions
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency Power Abs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy Power Abs _| atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.63595 GHz -1.71 dBm -31.71 dB
2,391 GHz 2.490 GHz 1.000 MHz 2,48829 Ghz 30,69 dem 569 dB 5 600 aHe 2 691 GHz 1,229 MH= 2 89007 GHe 16.04 dBm 804 dp
2.490 GHz 2.495 GHz 1.000 MHz 2.49387 GHz -26.61 dBm -13.61 d8 2,691 GHz 2.695 GHz 1,000 MHz 2.69131 GHz -24.86 dbm ~14.96 db
2:495 GHz 2,496 GHa 1.000 MHz 2.49600 GHz ~22.10 dBm -9.10dB 2.695 GHz 2.750 GHz 1.000 MHz 2.60532 GHz -27.02 dBm -14.02 dB
2,498 GHz 2.596 GHz 100,000 kHz 252096 GHz -2.46 dBm -32.46 dB 750 GHz 5765 GHz 1,000 Mz 578072 GHe ~30-45 chm 1442 db,
I ) - | o

Date: 24.JUN 2020 03:06:35

Date: 24 JUN 2020 03:29:33

N41 80MHz / BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB216

spectrum x| spec e
Ref Level 30.00 dBm  Offset 19,45 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck FAJL _SPURIGUIECHEEKABS _ FAIL
20 dh’iln-' EPURIOUS INE_ABS FAIL ZDth'.‘P' sPURIOUS INE_ABS FAJL
10 dem 10 dBm
0 dem 0dem
-10 dBm -10 dém Ik
0 den L 20 dBm
SPURIOUS_LINE_ABS | l |
-30 dBm
-30 dém A j LfL
Il i
a0 dam A ,) L | | | 40 dem l f A 1 j =
nk..]l- W . [T A L N
J— " b N .
-60 dBm
-0 dem
Start 2,59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz )|y urious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rongelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2.590 Ghz 2.600 Gz 100.000 KRz 2.68898 GHZ 20,45 dbm ~0.54 d&
2,301 GHz 2.490 GHz 1.000 MHz 248421 GHz ~26.17 dém 117 dB 5 690 GHz 2601 GHz 1,000 MH= 2 e3003 Giz® 860 dBm* 190 dB*
2430 Gz 2.495 GHz 1.000 MHz 243478 GHz -26.3 dBm -13.35 d 2.691 GHz 2.695 GHz 1.000 MHz 2.69111 GHz -22.63 dBm -12.63 dB
2.495 GHz 2:496 GHz 1.000 MHz 2.49599 GHz* +.60 dém g.40 da” 2.695 GHz 2.770 GHz 1,000 MHz 2.69652 GHz -28.83 dBm -15.83 dB
2.436 GHz 2.506 GHz 100,000 kHz 2.49707 GHz 20,59 dem -9.41 dB 5770 GHz 5705 GHz 1000 MHz 5 70391 GHz ~36.51 chm Tidcidn
Y TTTTTTTT —
Jj N il ™

Date; 24,JUN, 2020 15:39:12

Date: 24.JUN.2020 16:37.48

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number

1 A296 of A488

Report Issued Date : Jul. 17, 2020

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Ref Level 39.49 dBm Offset 19.49 d8 & RBW
fo Att 30 d8 @ SWT
SGL Count 100/100

30 kHz

100 ms & VBW 100 kHz Mode Sweep

Spectrum u%:
Ref Level 39.49 dBm  Offset 19.49de  RBW 30 kHz
| Att 30 dB @ SWT 100 ms @ VBW 100 kHz  Mode Sweep

SGL Count 100/100

@ 1IRm AvgPwr

30 de;

20 de

10 dBrr

-30d

-40d

-50d

CF 2.4955 GHz 5001 pts 8Span 2.04 MHz

CF 2.6905 GHz

5001 pts Span 2.04 MHz

[Channel Power

Bandwidth 1.00 MHz Power -21.64 dBm Tx Total -21.64 dBm

Channel Power

Bandwidth 1.00 MHz Power -21.11 dBm Tx Total -21.11 dBm

It CRINNARD W8

Date: 25.JUN.2020 04:06:39

Ready

J

i

J

Date: 25.JUN.2020 05:03:57

Lowest Band Edge / 216RBO

Highest Band Edge / 216RBO

m o)
Spectrum ||| Spe m =
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 hvgPwr
Limit Gheck SPURIGNE CHAEKARS_ PARS
20 dhihe_$PURIOUS | INE_ABS 20 dblfe _$PURIOUS LINE ABS pABS
10 dBm: i0de
0 dBm gt A o ity 0 dem
-10 dam -10 dém T
o0 dam -20 dém }
SPURIOUS_LINE_ABS
: N
30 dm ¥
M ~40 dBm
4on Ik,
-50 dBm
-50 dm
-60 dBm
60 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.991 GHz 8004 pts Stop 2.596 GHz | |[Eoomere
Spurious Emissions Rangelow |  Range Up RBW | Fraquency | PoweraAbs | ALimit
__Rangelow | Rangeup | RBW | Fragusincy | Powerabs |  atimit | 2.590 GHz 2.690 GHz 100.000 kHz 2.64010 GHz | 0.96 dém -29.04 db
2,391 Ghz 2.490 GHz 1.000 MHz 247973 Ghz -30.48 dBm -5.48 d& 2.690 GHz 5 691 GHz 2.000 MHz 2.69041 GHe 12,87 dBm a7 ds
2490 GHz 2.495 GHz 1.000 MHz 2.49060 GHz -20.70 d&m -7.70 8 2.691 GHz 2.605 GHz 1.000 MHz 2.69449 GHz | -15.76 cBm -5.76 d8
2:495 GHz 2496 Gz 1.000 MHz 249523 GHz -18.61 dBm -5.81d8 2.695 Gz 2.770 GHz 1,000 MHz | 2.60558 GHz -16.34 dBm | -3.34 dB
2496 GHz 2.595 GHz 100.000 kHz 2.53421 GHz 4.23 dBm -25.77 dB 2.770 GHz 2.795 GHz 1.000 MHz 2.79350 GHz -39.50 dBm -14.50 dB

Date: 25.JUN.2020 04:13:46

Date: 24 JUN 2020 20:46:34

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A297 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

N41 80MHz / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB216

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.49 dB Mode Auto Sweep

Sp

Ref Level 20,00 dém
SGL Count 100/100

Offset 19.49 dB Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit §heck Fall | SPURIGHE CHBEKABS_ FAJL
20 gl _BPURIOUS | INE_ABS FAIL 20 dblfe—$PURIOUS LINE ABS FAIL
10 dém 10 cem
0 dém 0 dém
-10 dBm -10 dém ‘ T
e | 20 dam ‘
SPURIOUS_LINE_ABS | ~ !
-30 dBm
-30 dBm *\ " \
; P | .
o A ] W ‘4 | | ; ~40 dBm l ﬂ l l H f uaa
ﬂJL.J J‘ L | T | W | ,J Jendlls
-50 dBm A o
-60 dem
-60 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz | |[Eemere =
Spurious Emissions _— Rangelow | RangeUp | RBW Frequency | Powerabs | Alimit ||
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.68893 GHz 20.04 dém -9.96 db
2.391 GHz 2.490 GHz 1.000 MHz 2.48436 GHz -27.08 dém -2.08 dB 2.690 GHz 2.691 GHz 1,000 MHz 2.69001 GHz* 62 dBm* 4.38 dB*
2,480 GHz 2.495 GHz 1.000 MHz 249495 GHz -22.32 dém -9.32 d 2,691 GHz 2.605 GHz 1,000 MHz 2.69108 GHz -20.46 dBm -10.46 dB
2.485 GHz 2.496 GHz 1.000 MHz 248597 GHz 5.56 cim Rak 2,695 GHz 2.770 GHz 1,000 MHz 2,69641 GHz -29.60 dBm -16.60 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.49717 GHz 20.18 dBm -9.82 dB 2.770 GHz 2.795 GHz 1,000 MH2 278745 GHz -35.19 dBm C14.19 dB
Il ] L L i

Date: 24,JUN 2020 15:40:01

Date: 24 JUN 2020 16:38:07

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Ref Level 39.49 dBm Offset 19.49 dé & RBW
[ Att 30 dé & SWT
SGL Count 100/100

30 kHz

100 ms & VBW 100 kHz Mode Sweep

(@ IRm AvgPwr

Spectrum

Ref Level 39.49 dBm
| Att 30 dB
SGL Count 100/100

Offset 19.49 dg RBW 30 kHz

- SWT 100 ms @ VBW 100 kHz Mode Sweep

@ IRm AvgPwr

30d

30 de

20 dem

10 dBm

0 del

-10d

-50 dB

CF 2.4955 GHz

5001 pts

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz Power -23.03 dBm

Tx Total -23.03 dBm

CF 2.6905 GHz

5001 pts Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz

Power -22.07 dBm Tx Total -22.07 dBm

1

Date: 25.JUN.2020 04:07:39

Ready 111

L J

aig

JL

Date: 25.JUN.2020 05:04:22

—
Ready UNRENENND &

)

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A298 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Lowest Band Edge / 216RBO

Highest Band Edge / 216RB0

spectrum || spectrum
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr ®1 AvgPwr
Limit §heck PARS | SPURIGHIE CHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém
0 dm 0dém
T W
-10 dem | il -10 dém ‘
’7 20 dem e
20 da
SPURIOUS_LINE_ABS ‘“W
-30 dBm My v
40 dBm
408, Jf Wnu i)
50 dem
50 dBm
50 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz ]|y urious Emissions
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.63765 GHz 0.19 dBm -29.81 db
2,391 GHz 2,490 GHz 1.000 MHz 247944 Ghz 27,41 dem 24148 5 690 GHe 2 691 GHz 5 000 MH= 2 69008 GHe 1321 dBm 221 ds
2,450 GHz 2.495 GHz 1.000 MHz 2.49224 GHz -20.65 dém -7.65 d8& 2.601 GHz 2.695 GHz 1.000 MHz 2.69446 GHz -16.46 dBm -6.46 dB
2:495 GHz 2496 Gz 1.000 MHz 249553 GHz -18.78 dbm -5.78 dB 2.695 Gz 2.770 GHz 1.000 MHz 2.60506 GHz -18.16 dBm -5.16 dB
2,498 GHz 2,506 GHz 100,000 kHz 2,55590 GHz 1,16 dBm -28.84 dB 5.770 GHz 5785 GHz 1.000 MHz 5758107 GHe 39.45 cBm 14 49 db,

]" 1

Date: 25,JUN 2020 04:16:00

i

Date: 24 JUN 2020 20:44:42

N41 80MHz / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB216

spectrum x| spec 1
Ref Level 30.00 dBm  Offset 19,43 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck FAJL _SPURIGUECHMEKABS _ FAIL
20 db’i‘L'n:' BPURIOUS ) INE_ABS FAJL 20 th‘n‘E SPURIOUS _LINE_ABS FAIL
10 dem 10dBm
0 dem 0dem
-10 dBm -10 dem ,
- il 20 dem
SPURIOUS_LINE_ABS J |
30 dem A -0 dem
H \ 40 dBm WA, S
Al dam A - { L 4 ! LMF
LAL ol . sisholtm o]
-50 dBm b, -
60 dBm
60 dom
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz )|y urious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rongelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2.550 GHz 2.690 GHz 100.000 KRz 2.68878 GHZ 20.78 dbm ~0.22 d&
2,391 Ghz 2.490 GHz 1.000 MHz 248436 Ghz -26.45 dBm ~1.45 dB 5 590 CH= 2601 GHz 1,000 MH= > 53003 GHe* 69 dbm* e
2430 Gz 2.495 GHz 1.000 MHz 243472 GHz -25.01 dBm -12.01 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69116 GHz -18.24 dBm -8.24 d8
2.495 GHz 2.496 GHz 1.000 MHz 2.49597 GHz* 6.39 dém* 6.61 8" 2.695 GHz 2.770 GHz 1,000 MHz 2.69652 GHz -30.32 dBm -17.32 dB
2.498 GHz 2.596 GHz 100,000 kHz 249702 GHz 19.47 dBm -10.53 dB 5770 GHz 5705 GHz 1000 MHz 5 70157 GHz ~35.01 dBm 1401 B
—

]" 1

Date; 24,JUN, 2020 15:40:29

v

Date: 24.JUN.2020 16:38:25

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A299 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-

02G

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Spectrum

Ref Level 39.49 dBm Offset 19.49 d& @ RBW 30 kHz
fo Att 30 d8 @ SWT 100 ms & VBW 100 kHz
SGL Count 100/100

Mode Sweep

Ref Level 39.49 dBm
|» Att 30 de
SGL Count 100/100

Offset 19.49 dB RBW 30 kHz

@ SWT 100 ms @ VBW 100 kHz Mode Sweep

@ 1IRm AvgPwr

30d

20d

10 dB

0di

-10 dB

CF 2.4955 GHz

5001 pts

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz Power -24.79 dBm

Tx Total -24.79 dBm

CF 2.6905 GHz

5001 pts

oilis L] L

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz

Power -23.95 dBm

Tx Total -23.95 dBm

)

Date: 25.JUN.2020 04:08:12

L J Ready

4

-

JL

Date: 25.JUN.2020 05:04:45

Ready

J

Lowest Band Edge / 216RBO

Highest Band Edge / 216RB0

Si

rum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.49 dB Mode Auto Sweep

*

Ref Level 20,00 dém
SGL Count 100/100

Spectrum

Offset 19.49 dB Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
Limit $heck BAES | SPURIGIE CHNEKABS_ PABS
20 dhine_bPURIOUS JINE ABS Aks 20 dblfe _$PURIOUS LINE ABS PASS
10 dBm 10 gBm
0 dem T 0 dem Ry R I
s T P bl e L
-10 dém o) -1odem ‘ [
_on dam, F -20 dem:
SPURIOUS_LINE_ABS |
30 dam ™~ "w -30 dem; ¥
-40 dBm
<4008
Mﬂ -50 dBm
-50 dBm
-60 dem
60 dém
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz | |[Emmee =
Spurious Emissions Rangelow | RangeUp | RBW Frequency | Powerabs | Alimit ||
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,590 GHz 2.690 GHz 100.000 kHz 2.64650 GHz -0.72 dBm -30.72 dB
2.391 GHz 2.490 GHz 1.000 MHz 2.47824 GHz -27.48 dém -2.48 dB 2.690 GHz 2.691 GHz 2.000 MHz 2.69001 GHz 16.57 dBm 657 dp
2,480 GHz 2.495 GHz 1.000 MHz 2,49480 GHz -26.10 d&m -12.10 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69131 GHz -19.04 dBm -9.04 dB
2.495 GHz 2.496 GHz 1.000 MHz 2.49505 GHz -23.57 dBm -10.57 dB 5 605 GH= 2,770 GHz 1,000 MHz 270057 GH= 10,97 dbm 607 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.52446 GHz 0.63 dBm -29.37 dB 2.770 GHz 2.795 GHz 1,000 MH2 277061 GHz -39.37 dBm 1437 dB
T
) i )

Date: 25.JUN.2020 04:16:16

Date: 24 JUN 2020 20:45:20

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A300 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

N41 80MHz / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB216

Spectrum || spectrum % 7
Ref Level 30.00 dBm  Offset 19.49 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 19,42 dp Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr ®1 AvgPwr
Limit §heck FAJL | SPURIGHIE CHEEKARS_ FAIL
20 dhipe _BPURIOUS LINE_ABS FAJL 20 dhife—_$PURIOUS LINE ABS FAIL
10 dem. 10 dém
0 dm 0dém
10 dem -10 dem | T
90 dam. ’7 -20 dBm
SPURIOUS_LINE_ABS | l |
-30 dBm
-30 dBm T - m [
I A
oo Aok, )\ l. ) N . <40 dem J_ I[ L,_J J
S ) et
uu_" | l o
-50 dBm W) ron A
-50 dBm
50 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stap 2.596 GHz ]| (65 Grous s
Spurious Emissions _— Rangelow | Rangeup | RBW Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.6B8698 GHz 18.89 dBm -11.11 dB
2,391 GHz 2.490 GHz 1.000 MHz 2.48456 GHz ~27.64 deém “2.64 dB 2 690 GH= 2,601 GHz 1,000 MHz 2 60001 GHz* .36 dbm* 1.64 da*
2,450 GHz 2.495 GHz 1.000 MHz 249476 GHz -23.42 dém -10.42 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69123 GHz -21.14 dbm “11.14 dB
2.495 GH2 2:456 Ghz 1.000 MHz 2.45599 GHz #.55 dim 0.45 b 2.695 GHz 2.770 GHz 1,000 MHz 2,60607 GHz -20.53 dBm -16.56 de
2,498 GHz 2,506 GHz 100,000 kHz 2,49717 GHz 17.50 dBm -12.50 dB 5.770 GHz 5785 GHz 1,000 Mz 5.77630 GHe ~39.25 dbm 1425 db
T
I 1 4

Date: 24.JUN 2020 15:40:49

Date: 24 JUN 2020 16:39:06

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Spectrum

Ref Level 39.49 dBm Offset 19.49 dé & RBW
[ Att 30 dé & SWT
SGL Count 100/100

30 kHz

100 ms & VBW 100 kHz Mode Sweep

(@ IRm AvgPwr

Ref Level 39.49 dBm Offset 19.49 d&
| Att 30 dB @ SWT
SGL Count 100/100

RBW 30 kHz

100 ms @ VBW 100 kHz Mode Sweep

@ IRm AvgPwr

30 de

30d

20 dem

10 dBm

0 del

-10d

-30 dB:

-40 d

-50 dB

CF 2.4955 GHz

5001 pts

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz Power -24.41 dBm Tx Total -24.41 dBm

CF 2.6905 GHz 5001 pts Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz Power -22.95 dBm Tx Total -22.95 dBm

1

Date: 25.JUN.2020 04:08:45

L J Ready (1 1]

aig

]

—
J Ready UNRENENND &

JL

Date: 25.JUN.2020 05.05:07

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

: A301 of A488
2 Jul. 17, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report Report No. : FG051103-02G

Lowest Band Edge / 216RBO Highest Band Edge / 216RB0

spectrum || spectrum
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvogPwr ®1 AvgPwr
Limit §heck PABS | SPURIGIE CHNEKABS_ PARS
20 gl _BPURIOUS | INE_ABS PABS 20 dblfe _$PURIOUS LINE ABS PASS
10 dem. 10 dBm
od 0dBm
dam el A
10 o WW -10 dBm bl -
on dn | -20 dem X
SPURIOUS_LINE_ABS Mm
-30 dBm
-30 dBm ¥ TR
™ TN 40 defh
<0 L i YT
(aadd i
-50 dem
-50 dBm
50 dBm
-60 dBm
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz ]|y urious Emissions
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.64550 GHz -1.38 dBm -31.38 dB
2.391 GHz 2.490 GHZ 1.000 MHz 2.47262 GHz -34.04 dém -0.04 dB 5 690 GHe 2 691 GHe 5 000 MH= 2 59001 GHe 1839 dbm 539 ds
2,450 GHz 2.495 GHz 1.000 MHz 2.49061 GHz -24.75 dém -11.75 d& 2.601 GHz 2.695 GHz 1.000 MHz 2.69169 GHz -21.22 dBm -11.22 dB
2.495 GHz 2.496 GHz 1.000 MHz 2.49522 GHz -23.01 dBm -10.01 dB 5 605 GH= 3,770 GH2 1,000 Mz 2.69910 GHz ~22.95 dBm 595 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.53571 GHz 1.12 dBm -26.88 dB 5.770 GHz 2.705 GHz 1.000 MHz 5.78851 GH2 39.55 dBm 1459 0B
T
I 1 4

Date: 25,JUN 2020 04:16:32 Date: 24 JUN. 2020 20:45:57

N41 80MHz / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1RB216

spectrum 9 x| spec I
Ref Level 30.00 dBm  Offset 19,43 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck FAJL _SPURIGUIECHEEKABS _ FAJL
20 db’i‘L'n:' BPURIOUS ) INE_ABS FAJL 20 th‘n‘E SPURIOUS _LINE_ABS FAJL
10 dBm 10dem
0 dem 0dem
-10 dBm -10 dem ,
e [l -20 dem
SPURIOUS_LINE_ABS | ‘
-30 dBm
-30 dem i
| A
-0 dam, A A \ 4 | -0 dem ] ] n‘ ﬂ .ILJ
WAL L L bt
50 dam Ny i A
-60 dBm
-0 dem
Start 2,59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz )|y urious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | Powerabs |  avimit | 2.590 Ghz 2.600 Gz 100.000 KRz 268893 Gz 16.91 dBm ~13.09 0
2,301 GHz 2.400 GHz 1.000 MHz 248431 GHz -29.48 dém ~4.48 dB 5 690 GHz 2 ea1 cHe 1,000 MH= 2 53003 GHiz® o B4 dpm COF ane
2430 Gz 2.495 GHz 1.000 MHz 243463 GHz -34.12 dBm -21.12 d 2.691 GHz 2.695 GHz 1.000 MHz 2.69115 GHz -30.44 dBrm -20.44 dB
2.495 GHz 2.496 GHz 1.000 MHz 2.49595 GHz* 9.99 dem 402 da” 2.695 GHz 2.770 GHz 1,000 MHz 2.69652 GHz -30.94 dBm -17.94 dB
2.436 GHz 2.596 GHz 100,000 kHz 2.49722 GHz 16.61 dBm -13.39 dB 5770 GHz 5795 CHe 1000 MHz 5 70545 GHz 3522 dbm 1422 B
]—' 1

Date; 24,JUN 2020 15:41:31

v

Date: 24.JUN.2020 16:39.44

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number
Report Issued Date
Report Version

1 A302 of A488
2 Jul. 17, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum

Ref Level 39.49 dBm Offset 19.49 d& @ RBW 30 kHz
fo Att 30 d8 @ SWT 100 ms & VBW 100 kHz
SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 39.49 dBm
o Att
SGL Count 100/100

30 dB @ SWT

Offset 19.49 dB RBW 30 kHz

100 ms @ VBW 100 kHz Mode Sweep

@ 1IRm AvgPwr

30d

20d

10 dB

0di

-10 dB

CF 2.4955 GHz

5001 pts

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz Power -27.32 dBm

Tx Total -27.32 dBm

CF 2.6905 GHz

5001 pts

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz

Power -27.37 dBm Tx Total -27.37 dBm

Ready

( ] J

Date: 25.JUN.2020 04:10:18

4

-

JL

Date: 25.JUN.2020 05.06:13

—
] Ready NEENNNEY W8

Lowest Band Edge / 100RBO

Highest Band Edge / 100RBO

Sy *

rum

Ref Level 30.00 dBm  Offset 19.49 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 19.49 dB Mode Auto Sweep

Date: 25.JUN.2020 04:14:40

Date: 24 JUN 2020 2004711

@1 AvoPwr @1 AvgPwr
Limit $heck BAES | SPURIGIE CHNEKABS_ PABS
20 gl _BPURIOUS | INE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dBm 10 gBm
d 0 dem
0 dBm T m LA
oty vty e
10 dam M‘-"f‘m -10 dem i Loy .
_on dam, F -20 dem:
SPURIOUS_LINE_ABS |
20 dom & -30 dem: ua
\ e -
<40 g,
-50 dBm
-50 dBm
-60 dem
60 dém
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz | |[Emmee =
Spurious Emissions Rangelow | RangeUp | RBW Frequency | Powerabs | Alimit ||
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,590 GHz 2.690 GHz 100.000 kHz 2.62761 GHz -3.58 dBm -33.58 db
2.391 GHz 2.490 GHz 1.000 MHz 2.46074 GHz -40.06 deém ~15.06 dB 2.690 GHz 2.691 GHz 2.000 MHz 2.69002 GHz 223.19 dBm Z13.19 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49070 GHz -26.85 d&m -13.85 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69304 GHz -27.91 dBm -17.91 dB
2495 GHz 2.496 GHz 1.000 MHz 2.49519 GHz -24.67 dBm -11.67 d 2,695 GHz 2,770 GHz 1,000 MHz 269534 GHz -28.56 dBm -15.56 d8
2.496 GHz 2.596 GHz 100.000 kHz 2.51976 GHz -0.54 dém -30.64 dB 2.770 GHz 2.795 GHz 1,000 MH2 279251 GHz -39.52 dBm C14.50 dB
T P
) i )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

: A303 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01

Page Number




SPORTON LAB.

FCC RF Test Report Report No. : FG051103-02G

N41 90MHz / BPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1RB244

Ref Level 20,00 dém  Offset 19,42 dp
SGL Count 100/100

Offset 19.43 dB Mode Auto Sweep

Ref Level 30.00 dBm

Mode Auto Sweep

SGL Count 100/100

@1 AvaPwr ®1 AvgPwr
Limit ¢heck FAIL | SPURIGHIE CHMEKARS PABS
20 dhlfie$RURIOUS LINE ABS FAIL 20 dblfe _$PURIOUS LINE ABS pASS
10 dBm 10dB
0 dém 0 dém
10 dam -10 dBm T ‘
[ -20 dBm
50 dam
SPURIOUS_LINE_ABS | ' [—
-30 dim
-30 dBm: ‘
‘ -40 digm r
o )
LL‘ Lok b ﬁ W
-50 dBm Lo r
-60 dBm
-60 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Btal'.t 2.391 GHZ 8004 pts Stop 2.596 GHz EDUI‘IDUS
Spurious Emissions _— Rangelow |  Range Up RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequancy |__Powerabs | Avimit__| 2,590 GHz 2.690 GHz 100.000 kHz 2.68883 GHz | 19.86 dBm -10.14 db
2.391 GHz 2.490 GHz 1.000 MHz 2.48958 GHz -38.00 deém -13.00 dB 2.690 GHz 2.691 GHz 1.000 MHz 2.69002 GHz -10.43 dBm 0.48 di
2,480 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -31.21 dém -18.21 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69135 GHz | -29.52 dBm -19.52 di
2.485 GHz 2.496 GHz 1.000 MHz 2.45600 GHz" “7.09 dim* 591" 2,695 GHz 2.780 GHz 1,000 MHz 2,69598 GHz -34.29 dBm -21.29 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49702 GHz 16.89 dBm -13.11 dB 2,780 GHz 2,795 GHz 1,000 MHz 273048 GHz -39.19 dBm | -14.19 dB

Il ] (] i ]

Date: 10.JUL.2020 11:14:11

Date: 10.JUL 2020 11:29:14

Channel Power < -13dBm Pass Channel Power < -10dBm Pass

Spectrum Spectrum
Ref Level 39.49 dem  Offset 19.49de  RBW 30 kHz Ref Level 39.49 dBm  Offset 19.49 d&  RBW 30 kHz
o ALt 30de @ SWT  100ms @ VBW 100 kHz Mode Sweep [® Att 30dB @ SWT 100 ms @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1R AvgPwr (@ 1Rm Avgpwr
30 dBm 308
20 dbm 20 dbm
10 dlBr
0dBm
-10 dBm

-30 dBm

-40 dBm

-50 dBm

CF 2.4955 GHz
‘Channel Power

Bandwidth 1,00 MHz Power -25.21 dBm
]-r ] Ready

Date: 10.JUL. 2020 11:19:01

5001 pts Span 2.04 MHz CF 2.6905 GHz
Channel Power

Tx Total -25.21 dBm Bandwidth 1.00 MHz Power -24.90 dBm Tx Total -24.90 dBm ‘
et y X [ e .
Z

Date: 10.JUL.2020 11:24:25

5001 pts Span 2.04 MHz

1 A304 of A488

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Lowest Band Edge / 240RBO

Highest Band Edge / 240RB0O

*

Ref Level 30.00 dBm
SGL Count 100/100

Spectrum

Offset 19.49 di

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 19,42 de

Mode Auto Sweep

@1 AvogPwr
Limit ¢heck PABS

20 gl _BPURIOUS | INE_ABS PABS

10 dBm-

b dem o A A b P 0l

A b ke b LR

-10 dBm —1=

. il

SPURIOUS_LINE_ABS |

-30 dBm Catdal l

-40 dBm "IN’ ""’\'.\"""'\iI

-50 dBm

-60 dBm

Start 2.391 GHz 8004 pts Stop 2.596 GHz

Spurious Emissions

Rangelow | Range Up RBW | Frequency |  Powerabs | ALimit

2.391 GHz 2.490 GHZ 1.000 MHz 2.40033 GHz -26.42 dém -1.42 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49270 GHz -23.96 dém -10.96 d&
2.495 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -21.11 dém -8.11 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.51946 GHz -1.01 dém -31.01 dB

)

Date: 10.JUL 2020 11:08:12

@1 AvgPwr

_SPURIGIGCHEEKARS PABS

Zudkp_lp sPURIOUS INE_ABS PASS

10 dBm

0 dBm

R TE LTI  TY AN R

_10di Y L) ./ i Y

-20 dgm ‘

-30 dpm I
§ Uh W WWM

-50 dBm

-60 dBm

Start 2.59 GHz 10005 pts Stop 2.795 GHz

[Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit ||

2.590 GHz 2.690 GHz 100.000 kHz 2.63470 GHz -2.67 dém -32.67 dB
2.690 GHz 2.691 GHz 2,000 MHz 2.69071 GHz -29.29 dBm -19.29 dB
2.691 GHz 2.695 GHz 1.000 MHz 2.69293 GHz -32.65 dBm -22.65 dB
2.695 GHz 2.780 GHz 1,000 MHz 2.69710 GHz -33.35 dBm -20.35 dB
2.780 GHz 2.795 GHz 1.000 MHz 2.78919 GHz -39.27 dbm -14.27 dB

. i

]

Date: 10.JUL 2020 12:05:13

N41 90MHz / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB244

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 19,4 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit heck FAll | SPURIGHE GLNEKARS_ FAJL
20 db’i%n:' BPURIOUS ) INE_ABS FAJL 20 dhiw‘?‘n SPURIOUS _LINE_ABS FAJL
10 dBm 10 dBm
0 dem 0dem
10 dem -10 dBm
[ 20 dBm ‘
e
SPURIOUS_LINE_ABS [
-30 dgm
-30 dem
A0dAm od 1 40 digm L)f ™
| . kil Loubin
-50 dBm B
-60 dBm
-0 dem
Start 2,59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz )|y urious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.590 Ghz 2.600 Gz 100.000 KRz 2.68898 Gz 19.19 dBm -10.51 dB
2,301 GHz 2.400 GHz 1.000 MHz 248760 GHz ~38.53 dém ~13.53 B 5 690 GHz 2 ea1 cHe 1000 M= 2 e3005 Giz® 755 dem* 275 dBt
2,450 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -30.75 dBm -17.75 d& 2.691 GHz 2.695 GHz 1,000 MHz 2.69109 GHz -21.59 dbm -11.59 dB
2.495 GHz 2.496 GHz 1.000 MHz 2.49599 GHz® 567 dim 7.3 8t 2.695 GHz 2.780 GHz 1,000 MHz 2.73291 GHz -34.91 dBm -21.91 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.49702 GHz 16.51 dBm -13.45 dB 2.780 GHz 2.795 GHz 1,000 MHz 2.78127 GHz -39.29 dBm -14.20 dB
T ———

Il

Date; 10,JUL.2020 11;14;39

. Il

]

Date: 10.JUL.2020 11:29.45

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A305 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum Spectrum
Ref Level 39.49 dim  Offset 19.43d8  RBW 30 kHz Ref Level 39.49 dém  Offset 19.49 dé  RBW 30 kHz

| Att 30 de @ SWT 100 ms @ VBW 100 kHz  Mode Swesp | Att 30 dB @& SWT 100 ms & VBW 100 kHz  Mode Sweep

SGL Count 100/100 SGL Count 100/100

(@ 1rm AvgPwr (@ 1Rm Augrwr

30 dBm 30 dB

20 dBm: 20 dBm

10 dBm 10 dBr

od 0 dBm

-10 dem _10 dem

.20 dBm W MM

30 dem 30 dBm

40 dBm 40 dBm

-50 dBm i 50 dBm

CF 2.4555 GHz 5001 pts Span 2.04 MHz ||['CF 2 6905 GHz 5001 pts Span 2.04 MHz
Channel Power Channel Power

Bandwidth 1.00 MHz Power -24.98 dBm Tx Total -24.98 dBm Bandwidth 1.00 MHz Power -23.99 dBm Tx Total -23.99 dBm ‘
) T Ready  CRARAL . i —

Date: 10.JUL.2020 11:20:01

J

Date: 10.JUL 2020 11:33:58

Lowest Band Edge / 240RBO

Highest Band Edge / 240RBO

*

Spectrum

*
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit ¢heck _SPURIGHIECHMEKABS PABS
20 de' SPURIOUS_) INE_ABS, 20 dH‘L'\E sPURIOUS INE_ABS PASS
10 dBm: i0de
0 dém 0 dBm
R FYPUYI i s
btk Uil Mt g R L W'VM WW' AT lv"mf"
-10 dBm i 1 | [ ‘
oo s (]
SPURIOUS_LINE_ABS 1 k;
30 dBm — l
-40 dBm ’/Vf N
-50 dBm
-50 dBm
-60 dBm
60 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Etal’.t 2.391 GHz 8004 pts Stop 2.596 GHz purious
Spurious Emissions Rangelow |  Range Up RBW | Fraquency | PoweraAbs | ALimit
__Rangelow | Rangeup | RBW | Fragusncy | Powerabs |  atimit | 2.590 GHz 2.690 GHz 100.000 kHz 2.63375 GHz | -2.62 dbm -32.82 db
2.391 Gz 2.490 GHz 1.000 MHz 249013 GHz -26.37 dbm -1.37 d8 2,590 GHz 2.691 GHz 2,000 MHz 2.69024 GHz -29.49 dBm -19.49 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49229 GHz -24.27 dBm -1L.27 08 2.691 GHz 2.605 GHz 1.000 MHz 2.69247 GHz | -31.96 cBm -21.96 d8
2435 GHz 2.496 GHz 1.000 MHz 249556 GHz -21.99 dm -8.95 d8 2.695 GHz 2.780 GHz 1,000 MHz | 2.70148 GHz -33.28 dBm | -20,28 dB
2496 GHz 2.595 GHz 100.000 kHz 2.53945 GHz -1.58 dBm -31.58 dB 2.780 GHz 2.795 GHz 1.000 MHz 2.78120 GHz -39.23 dBm -14.23 dB
Date: 10.UL.2020 11:10:11 Date 10.UL 2020 12.05.58
Sporton International (Shenzhen) Inc. Page Number 1 A306 of A488

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCCID : IHDT56ZC2

Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01



samran . FCC RF Test Report Report No. : FG051103-02G

N41 90MHz / 16QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1RB244

*
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 hvgPwr
Limit §heck FAIL | SPURIGUE CHNEKABS PABS
20 dhihe_$PURIOUS | INE_ABS FAIL 20 dblfe _$PURIOUS LINE ABS PABS
10 dBm: 10de
0 dm 0dém
10 dem -10 dem T ‘
i -20 dem
50 dem,
SPURIOUS_LINE_ABS ] [ [—
-30 dfm
-30 dBm /
a0 ‘ | -40 dem i
L | JL el il l..J
-50 dBm A -
-60 dem
60 dom
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 Griz 8004 pts Stop 2.596 GHz | |[Eoomere
Spurious Emissions _— Rangelow | Range Up RBW | Frequency | PoweraAbs |  ALimit
__Rangelow | Rangeup | RBW | Fraquency | powerabs |  atimit | 2.590 GHz 2.690 GHz 100.000 kHz 2.68903 GHz | 17.52 dbm -12.08 db
2,391 Ghz 2.490 GHz 1.000 MHz 248988 Ghz -39.13 dbm -14.13 d& 590 GH= 5 691 GHz 1.000 MHz 269003 GHe 1134 dBm Tl34ds
2.480 Gz 2.495 GHz 1.000 MHz 249484 GHz -29.75 dBm -16.75 d& 2.691 GHz 2.695 GHz 1,000 MHz 2.69110 GHz | -27.56 dem -17.56 d8
2.495 GHz 2.496 GHz 1.008 MHz 249597 GHz® “5.75 dam* 7.25 da” 2,695 GHz 2,780 GHz 1,000 MHz 2,73278 GHz -35.94 dbm | -22.94 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.49697 GHz 16.51 dém -13.49 dB 2.780 GHz 2.795 GHz 1.000 MHz 2.78204 GHz -39.21 dBm -14.21 db

| ] TN ee X ) T e

Date: 10.JUL.2020 11:15:00

Date: 10.JUL 2020 11:30:26

Channel Power < -13dBm Pass Channel Power < -10dBm Pass

Spectrum Spectrum
Ref Level 39.49 dem  Offset 19.49de  RBW 30 kHz Ref Level 35.49 dém  Offset 19.45dé  RBW 30 kHz
o ALt 30de @ SWT  100ms @ VBW 100 kHz Mode Sweep [® Att 30dB @ SWT 100 ms @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ Lrm Avgrwr (@ 1Rm Avgrwr
30 dBm: 30 dB
20 dBm. 20 dBm
10 By
0 dem
-10 dem
-30 dem
-40 dem
50 dem
CF 24955 GHz 5001 pts Span 2.04 MHz |||'CF 2.6905 GHz 5001 pts Span 2.04 MHz
Channel Power Channal Power
Bandwidth 1.00 MHz Power -25.13 dBm Tx Total -25.13 dBm Bandwidth 1.00 MHz Power -25.10 dBm Tx Total -25.10 dBm ‘
e -
il ] ady [TT] p N ] Ready y.

Date: 10.JUL. 2020 11:20:32 Date: 10.JUL.2020 11:33:26

Sporton International (Shenzhen) Inc. Page Number 1 A307 of A488
TEL : 86-755-8637-9589 Report Issued Date : Jul. 17, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCCID : IHDT56ZC2



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Lowest Band Edge / 240RBO

Highest Band Edge / 240RB0O

Spectrum ¥ Spectrum  #
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit §heck PABS | SPURIGHIE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PABS 20 ghifie_EPURIOUS LINE 4BS PASS
10 dBm 10 dBm
d 0 dom
o dem s Al bl TP o " i lk W“‘"WJ“W'” s
i AR R o ¥ b Lindi nv-M"I"‘
-10 dBm — T ‘
i il
SPURIOUS_LINE_ABS [
-30 dBm J/V"" n L
-40 dm 4
50 dBm
-60 dBm
-0 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz ]|y urious Emissions
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit | 2,590 GHz 2.690 GHz 100.000 kHz 2.63375 GHz -2.82 dBm -32.82 dB
2,391 GHz 2,490 GHz 1,000 MHz 2,49013 GHz -26.37 dBm -1.37.de 2.690 GHz 2.691 GHz 2.000 MHz 2.69024 GHz -29.49 dBm -19.49 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49229 GHz -24.27 dém -11.27 d 2.601 GHz 2.695 GHz 1.000 MHz 2.69247 GHz -31.96 dBm -21.96 dB
2:495 Gz 2:456 Ghz 1.000 MHz 2.49596 GHz -21.85 dam -8.95.d8 2.695 GHz 2780 GHz 1,000 MHz 2,70148 GHz -33.23 dBm -20.28 de
2496 GHz 2.596 GHz 100.000 kHz 2.53945 GHz -1.58 dBm -31.58 dB 2.780 GHz 2.795 GHz 1.000 MHz 2.78120 GHz -39.23 dBm -14.23 dB
Y

)

Date: 10.JUL 2020 11:10:11

. i

]

Date: 10.JUL 2020 12:05:59

N41 90MHz / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1RB244

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 19,4 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 19.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit heck Fall | SPURIGHE GLNEKARS_ FAJL
20 db’i‘L'n:' BPURIOUS ) INE_ABS FAJL 20 GBHTIP' SPURIOUS _LINE_ABS FAJL
10 dem 10 dBm
0 dem 0dem
10 dem -10 dBm . |
| 20 dBm
e |
SPURIOUS_LINE_ABS | [
-30 ddm
-30 dem L
4048 ~40 dgm
Wﬂh PR wmdald .l.Jl
-50 dBm ot A ’
-60 dBm
-0 dem
Start 2,59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 GHz 8004 pts Stop 2.596 GHz )|y urious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.590 Ghz 2.600 Gz 100.000 KRz 268898 Gz 15.65 dBm 1435 &
2,301 GHz 2.400 GHz 1.000 MHz 249038 Ghz ~39.24 dém “14.24 dB 5 690 GHz 2601 GHz 1000 M= 2 e3003 Giz® 6 o dBm® S or ane
2.490 GHz 2.495 GHz 1.000 MHz 2.49457 GHz ~24.43 dbm. -11.43 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69124 GHz -24.03 dBm -14.03 dB
2.495 GHz 2.496 GHz 1.000 MHz 2.49599 GHz® 534 dam 7.66 da” 2.695 GHz 2.780 GHz 1,000 MHz 2.69617 GHz -31.18 dBm -16.18 dB
2.496 GHz 2.596 GHz 100.000 kHz 249717 GHz 17.38 dBm -12.52 dB 2.780 GHz 2.795 GHz 1,000 MHz 2.79452 GHz -39.33 dBm -14.33 dB
T —

Il

. Il

]

Date; 10,JUL.2020 11,1519

Date: 10.JUL.2020 11:20.49

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A308 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02G

Channel Power < -13dBm Pass

Channel Power < -10dBm Pass

Spectrum Spectrum
Ref Level 39.49 dim  Offset 19.43d8  RBW 30 kHz Ref Level 30.49 dém  Offset 1949 dé  RBW 30 kHz

| Att 30 de @ SWT 100 ms @ VBW 100 kHz  Mode Swesp | Att 30 dB @& SWT 100 ms & VBW 100 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100

@ 1Rm AvgPwr (@ 1°m AvgPwr

30 dBm 30 dB

20 dem 20 dem

10 dBm 10 dBr

od 0 dem

-10 dem

-30 dBm

-40 dBm

CF 2.4955 GHz

=50 dBm

5001 pts
Channel Power

Span 2.04 MHz

CF 2.6905 GHz

Bandwidth 1,00 MHz Power -24,38 dBm

Il J

Tx Total -24.38 dBm

5001 pts Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz

Power -25.91 dBm Tx Total -25.91 dBm ‘

LT

Date: 10.JUL.2020 11:21:08

i

J Ready

Date: 10.JUL 2020 11:32:44

Lowest Band Edge / 240RBO

Highest Band Edge / 240RBO

Spectrum #*
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit §heck | SPURIGUE CHNEKABS PABS
20 dhihe_$PURIOUS | INE_ABS 20 dblfe _$PURIOUS LINE ABS PABS
10 dBm: 1048
0 dBm 0 dem
-10 dem: [T I Ty I ‘
o e [l
SPURIOUS_LINE_ABS ] ]
30 dem ——-
J!‘" ‘ N’“‘ " |
ande v
W -50 dBm
50 dBm
-60 dBm
-0 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.991 GHz 8004 pts Stop 2.596 GHz | |[Eoomere
Spurious Emissions Rangelow |  Range Up RBW | Fraquency | PoweraAbs | ALimit
__Rangelow | Rangeup | RBW | Fragusncy | Powerabs |  atimit | 2.590 GHz 2.690 GHz 100.000 kHz 2.63460 GHz | -3.50 dBm -33.50 d
2.391 GHz 2.490 GHz 1.000 MHz 2.48958 GHz -27.17 dém -2.17 de 2,690 GHz 2.601 GHz 2,000 MHz 2,69097 GHz -30.54 dBm -20.54 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49204 GHz -25.62 dBm -12.62 d8 2.691 GHz 2.605 GHz 1.000 MHz 2.69399 GHz | -32.77 cBm -22.77 d8
2435 GHz 2.496 GHz 1.000 MHz 249555 GHz -22.19 dBm -9.15 d8 2.695 GHz 2.780 GHz 1,000 MHz 2.60634 GHz -35.07 dBm | -22.07 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.53610 GHz -2.45 dém -32.45 d& 2.780 GHz 2.795 GHz 1.000 MHz 2.78540 GHz -39.28 dBm -14.28 db

Date: 10.JUL.2020 11:10:57

J (]

Date: 10.JUL 2020 12:06:56

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZC2

Page Number 1 A309 of A488
Report Issued Date : Jul. 17, 2020
Report Version : Rev. 01



samran . FCC RF Test Report Report No. : FG051103-02G

N41 90MHz / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1RB244

*
Ref Level 30.00 dBm  Offset 19,49 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 19.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit §heck FAIL | SPURIGHIE GHEEKABS PABS
20 dhihe_$PURIOUS | INE_ABS FAIL 20 dblfe _$PURIOUS LINE ABS PABS
10 dBm: 10de
0 dm 0dém
10 dem -10 dem T ‘
i 20 dBm
5 dam
SPURIOUS_LINE_ABS | [
-30 dgm
30 dem
. \ \ -40 dém ¢
\ N T le el 1L
50 dBm i . -
-60 dBm
-0 dem
Start 2.59 GHz 10005 pts Stop 2.795 GHz
Start 2.391 Griz 8004 pts Stop 2.596 GHz | |[Eoomere
Spurious Emissions _— Rangelow | Range Up RBW | Frequency | PoweraAbs |  ALimit
__Rangelow | Rangeup | RBW | Fraquency | powerabs |  atimit | 2.590 GHz 2.690 GHz 100.000 kHz 2.68883 GHz | 14.26 dbm -15.72 db
2.391 Ghz 2.490 GHz 1.000 MHz 2.48486 GHz ~38.96 dém -13.06 dB 590 GH= 2.601 GHz 1,000 MHz 2 59001 GHe 1333 dbm 33 ds
2.450 GHz 2495 Ghz 1.000 MHz 2.49498 GHz. -31.18 dam -16.18 d6 2.691 GHz 2.695 GHz 1.000 MHz 2.60106 Gz | -31.51 dBm -21.51 de
2435 GHz 2.496 GHz 1.000 MHz 245590 GHz ~7.22 dBm 5.78 dB 2.695 GHz 2.780 GHz 1,000 MHz 2,60855 GHz -33.04 dBm | -20.94 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.49697 GHz 15.37 dém -14.563 dB 2.780 GHz 2.795 GHz 1.000 MHz 2.79326 GHz -39.38 dBm -14.38 db

Date: 10.JUL.2020 11:13:31 Date: 10.JUL 2020 11:27:17

Channel Power < -13dBm Pass Channel Power < -10dBm Pass

Spectrum Spectrum
Ref Level 39.49 dem  Offset 19.49de  RBW 30 kHz Ref Level 39.49 dBm  Offset 19.49 d&  RBW 30 kHz
o ALt 30de @ SWT  100ms @ VBW 100 kHz Mode Sweep [® Att 30dB @ SWT 100 ms @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1R AvgPwr (@ 1Rm Avgpwr
30 dBm 308
20 dbm 20 dbm
10 dlBr
0dBm
-10 dBm

-50 dBm

W "
CF 2.4955 GHz 5001 pts Span 2.04 MHz CF 2.6905 GHz 5001 pts Span 2.04 MHz
[¢hannal Pawer Channel Power
Bandwidth 1,00 MHz Power 2581 dBm Tx Total -25.81 dBm Bandwidth 1.00 MHz Power -28.36 dBm Tx Total -28.36 dBm ‘
] T weedy y X T
Date: 10.JUL. 2020 11:21:43

Date: 10.JUL.2020 11:35.06

Sporton International (Shenzhen) Inc.

Page Number 1 A310 of A488
TEL : 86-755-8637-9589 Report Issued Date : Jul. 17, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCCID : IHDT56ZC2





